
Arkansas EMS for Children Pediatric Quick Reference Chart

Cardiac
Defibrillation (Initial) 2 J / kg

Defibrillation (Subsequent) 4 J / kg

Cardioversion (Initial) 1 J / kg

Cardioversion (Subsequent) 2 J / kg

Adenosine 1st Dose (IV) 0.1 mg / kg

Adenosine 2nd Dose (IV) 0.2 mg / kg

Amiodarone (IV) 5 mg / kg

Atropine (IV) 0.02 mg / kg

Epi 0.1 mg/mL (IV) 0.01 mg / kg

0.1 mL / kg

Lidocaine (IV) 1 mg / kg

Diphenhydramine (IV) 1.25 mg / kg

Diphenhydramine (IM) 1.25 mg / kg

Epi 1mg/mL (IM) 0.01 mg / kg

Methylprednisolone (IV) 2 mg / kg

Methylprednisolone (IM) 2 mg / kg

GREENPEDIATRIC TAPE

WEIGHT Range 10kg-11kg 24kg-29kg

GRAY PINK RED PURPLE YELLOW WHITE

3kg-5kg 6kg-7kg 8kg-9kg

BLUE ORANGE

30kg-36kg

0 or 1

3.0-3.5

14Fr

9cm

12kg-14kg 15kg-18kg 19kg-23kg

1

8 Fr

ETT

ETT depth at the lips

King LTD

LMA

Suction Cath

90-180

30-60

60-105

50mm

HR

RR (any RR >60/min=red flag)

BLOOD PRESSURE (SYSTOLIC)

ORAL AIRWAY

NASAL AIRWAY

BLADE

5.5-6.5

18cm

2.5

3

10 Fr

105-185 110-170 90-150 90-150 73-140 60-130

18-22

90-120

80mm

26Fr

3

65-130 60-130

20-3025-50 25-50 25-40 25-40 20-30 20-30

1.5

8 Fr

70-110

50mm

16Fr

1

3.5-4.0

12cm

70-110

14Fr

50mm

1

3.5-4.0

10.5cm

1.5

8 Fr

73-110

60mm

18Fr

1

4.0-4.5

12cm

2

70-110

60mm

20Fr

1 or 2

4.5-5.0

13cm

2

2

8 Fr

2

2

10 Fr

82-113

70mm

24Fr

2

5.0-5.5

16cm

2

77-110

60mm

22Fr

2

5

15cm

2-2.5

10 Fr

82-120

80mm

26Fr

2 or 3

5.5-6.0

18cm

2-2.5

2.5

10 Fr

DOSE TERM 4 MONTHS 8 MONTHS 1 YR 2 YR 3 YR-4 YR 5 YR-6 YR 7 YR-8 YR

8 Fr

8J

0.3 mg

0.6 mg

20 mg

0.06 mg

0.04 mg

9 YR-10 YREquipment

8J

16J

4J

16J

32J

8J

20J

9 YR-10 YR

TERM 4 MONTHS 8 MONTHS 1 YR 2 YR 3 YR-4 YR 5 YR-6 YR 7 YR-8 YR

4 mg

0.4 mL

Anaphylaxis

0.6 mL

6 mg

0.8 mL

8 mg

12J

24J

6J

12J

0.6 mg

1.2 mg

30 mg

0.12 mg

0.06 mg

7.5 mg

7.5 mg

0.06 mg

12 mg

12 mg

5 mg

5 mg

0.05 mg

10 mg

10 mg

10 mg

10 mg

0.08 mg

16 mg

16 mg

16J

0.9 mg

1.8 mg

40 mg

0.16 mg

0.08 mg

40J

10J

20J

1 mg

2 mg

50 mg

20 mg

20 mg

0.2 mg

0.1 mg

1 mL

10 mg

10 mg

0.1 mg

10 mg

24 mg

24 mg

0.12 mg

12.5 mg

12.5 mg

12 mg

24J

12J

48J

24J 30J 38J

76J

1.2 mL

0.12 mg

0.24 mg

60 mg

2.4 mg

1.2 mg

50J 60J

120J

30J

60J

3 mg

100J

25J

50J

2.5 mg

30 mg

30 mg

0.3 mg

60 mg

60 mg

6 mg

150 mg

0.5 mg

0.3 mg

3 mL

30 mg

30 mg

30 mg

0.15 mg

20 mg

20 mg 25 mg 25 mg

25 mg

0.25 mg

50 mg

50 mg40 mg

40 mg

0.19 mg

25 mg

75 mg

3 mg

1.5 mg

30J

15J

60J

25 mg20 mg15 mg

1.5 mL

0.15 mg

0.3 mg

2 mg

38J

19J

5 mg

125 mg

0.5 mg

0.25 mg

2.5 mL2 mL

0.2 mg

0.4 mg

100 mg

4 mg
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Fetanyl (IV) 2 mcg / kg

Fentanyl (IM) 2 mcg / kg

Fentanyl (IN) 2 mcg / kg

Ketamine (IV) 1 mg / kg

Ketamine (IM) 1 mg / kg

Morphine (IV) 0.1 mg / kg

Seizures
Diazepam (IV) 0.2 mg / kg

Lorazepam (IV) 0.1 mg / kg

Lorazepam (IM) 0.1 mg / kg

Midazolam (IV) 0.1 mg / kg

Midazolam (IM) 0.1 mg / kg

Midazolam (IN) 0.1 mg / kg

Dextrose (D10) (IV) 5 mL / kg

Dextrose (D25) (IV) 2 mL / kg

Naloxone (IV) 0.1 mg / kg

Normal Saline 20 mL / kg

Ondanestron (IV)(Minimum age 6 months) 0.1 mg / kg

Analgesics
12 mcg

12 mcg

12 mcg

6 mg

6 mg

1.2 mg

4 MONTHS 8 MONTHS 1 YR

0.8 mg

0.8 mg

0.8 mg

1.6 mg

0.8 mg

0.4 mg

0.4 mg

0.4 mg

0.8 mg

0.5 mg

5 mg

5 mg

10 mcg

10 mcg

10 mcg

0.6 mg

1.2 mg

0.6 mg

0.6 mg

1.2 mg

2 mg

0.6 mg

5 YR-6 YR 7 YR-8 YR2 YR 3 YR-4 YR

0.5 mg

30 mL

12 mL

0.6 mg

120 mL

0.6 mg

General Medications/Fluid Bolus

DOSE

20 mL

8 mL

0.5 mg

80 mL

TERM

16 mcg

2.5 mg

40 mL

16 mL

2 mg MAX

160 mL

1.6 mg

16 mcg

16 mcg

8 mg

0.08 mg

1.6 mg

8 mg

3 mg2.5 mg2 mg1.5 mg

2 mg

1 mg

1 mg

1 mg

2 mg

2 mg

200 mL

2 mg MAX

20 mL

50 mL

3 mg

0.12 mg

250 mL

2 mg

25 mL

60 mL 75 mL

2 mg

30 mL

300 mL

150 mL

60 mL

2 mg

600 mL

100 mL

40 mL

2 mg

400 mL

125 mL

50 mL

2 mg

500 mL

3.6 mg

3 mg

1.5 mg

1.5 mg

1.5 mg

3 mg

4.5 mg

2.4 mg

1.2 mg

1.2 mg

1.2 mg

2.4 mg

2.5 mg

5 mg

3 mg

6 mg

5 mg 6 mg

7.5 mg 6 mg

4 mg

2 mg

2 mg

2 mg

4 mg

6 mg

3 mg2.5 mg

2.5 mg 3 mg

10 mg

10 mg

20 mcg

20 mcg

20 mcg

1 mg

9 YR-10 YR

3 mg2.5 mg2 mg1.5 mg

16 mg

1.2 mg

14 mg

14 mg

25 mcg

25 mcg

25 mcg 70 mcg50 mcg

50 mcg

50 mcg

24 mg20 mg

70 mcg

70 mcg

30 mg

30 mg24 mg20 mg

40 mcg

40 mcg

16 mg

30 mcg

30 mcg

30 mcg 40 mcg
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